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l 2.0(G)

Lifestyle and exercise advice

Make every contact count:

Smoking status = smoker?

Alcohol consumption = >14 units/wk @ &
BMI / physical inactivity / diet = BMI 230,
<150 mins physical activity per week
Mental wellbeing = Signs of stress /
anxiety

2.1(P)

Yes

7.0 (0)

Refer to urology (Ask patient to take
2-3 pictures of erect penis from
different angles to appointment with

specialist)
10.0 (0)
ONLY refer to endocrinology if
hypogonadism

(characterised by abnormal
testosterone, TSH, LH, prolactin)

12.0 (B)

Psychosexual issues

13.0 (B)
Psychosexual counselling

Barnet: Vale Drive Clinic/Sexual Health
Clinic & Royal Free Hospital

Enfield: North Middlesex Hospital
Camden: SPATS

Haringey: IAPT Haringey

Islington: C&I Mental Health Trust
Sexual Problems Clinic

1.0 (B)

Patient presents with erectile dysfunction
(part of the metabolic syndrome until proven
otherwise)

3.0 (G)
Cycling advice [1]
(= 3hours/week)

History

- Medical history — CVD, hypertension, DM
- History of pelvic / genital surgery
- Psychosexual history
- Any medications that could cause ED*
- Risk factors for metabolic syndrome e.g. sedentary
lifestyle, obesity, smoking, alcohol
-lfrc;]blem getting an erection / keeping an erection /
oth?
- Energy levels — loss of libido, body hair
- Consider use of validated questionnaire [2] — can
also guide impact of treatment
3.1(8)

4.0 (B)
Examination

BP, weight, HR, peripheral pulses, external genitalia.
If indicated body hair, gynecomastia consider DRE

6.0 (B)

Does the patient have Peyronie’s/penile deformity?

No

8.0 (Pi)
Request the following blood tests:
Testosterone, HbA1C, lipids, U&Es and Thyroid
function
ASK PATIENT TO ARRANGE BLOOD TEST
BETWEEN 8am-11AM

Consider PSA if clinically appropriate
8.1(B)

9.0 (Pi)

If testosterone <12nmol/l, check FSH, LH, prolactin,
FBC, PSA and repeat testosterone

11.0 (G)
Information leaflet [3]

Patient and partner education if required
Modify lifestyle factors
Management of CVD / CHD - QRISK
Management of diabetes

11.1 (B)

14.0 (B)

Does the patient have CHD?
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a Key

“Must do” actions for GP’s / (Triaged
by RSS)

B Recommendations for Primary Care
R  Red flag / urgent referral

O Routine referral

P Public health intervention

G Audio-visual aids for patients and GP

Click icon for clinical evidence

O Right-click to use hyperlink

Note: Alpha-numeric step references are
to aid printing in black & white and colour
blindness

)

Investigations must be within 6
months of date of referral

5.0 (R)

RED FLAG:

Priapism identified
immediate referral to A&E

No
15.0 (Pi)

) ITreatment )
Review other medications as a potential cause*

1st line = Sildenafil (50mg starting dose, if no
improvement 100mg PRN on empty stomach, 1 hr
before use). Avoid alcohol. Initial minimum trial of 8

weeks. Offer maximum of 8 tablets for trial.

2nd line = Tadalafil (10/20mg) PRN 1 hr before use.

Avoid alcohol. Initial minimum trial of 4 weeks. Offer
maximum of 8 tablets for trial. Must meet NHS
criteria otherwise private prescription only.

Daily tadalafil (2.5mg or 5mg) tablets NOT for
prescribing in primary care

Prescribe all medicines generically.

17.0 (0)

o Refer to urology if no response after 8 weeks of
medication ONLY IF PATIENT WISHES to consider
alprostadil (MUSE® or Caverject®), or vacuum
device.

o Referrals also accepted if trial of medication is
contraindicated (please state this on the referral)

Yes

16.0 (B)
Does the patient have any of the below?

- Unstable angina
-Recent Ml or stroke
No -Poorly decompensated heart failure
-Unable to walk 1 mile on flat/climb 2 flights of stairs
- Unfit/unsure if fit for sexual intercourse
-Unstable dysrhythmia
-Taking nitrates

Yes
18.0 (B)
Use eRS or Consultant Connect A&G with
cardiologist

19.0

GPs can access ADVICE & GUIDANCE for Urology via e-RS. Specialists/Consultants should reply within 3-5 working days.

* Medication that can contribute to Erectile Dysfunction : Diuretics, blood pressure medication, anti depressants, antiepileptic medications, NSAIDs,
Parkinson's medications, muscle relaxants, prostrate cancer medications, Chemotherapy medicines.

[1]: https://cks.nice.org.uk/topics/erectile-dysfunction/management/management/
[2]: https://lwww.baus.org.uk/_userfiles/pages/files/Patients/Leaflets/iief.pdf
[3]: https://lwww.baus.org.uk/patients/conditions/3/erectile_dysfunction_impotence


https://www.baus.org.uk/patients/conditions/3/erectile_dysfunction_impotence
https://www.baus.org.uk/patients/conditions/3/erectile_dysfunction_impotence
https://cks.nice.org.uk/topics/erectile-dysfunction/management/management/
https://cks.nice.org.uk/topics/erectile-dysfunction/management/management/
https://www.baus.org.uk/_userfiles/pages/files/Patients/Leaflets/iief.pdf
https://www.baus.org.uk/_userfiles/pages/files/Patients/Leaflets/iief.pdf
../../AF - Evidence collection pathway development.docx
../../AF - Evidence collection pathway development.docx

	Erectile Dysfunction Clinical Pathway - December 2023.vsdx
	Erectile Dysfunction


